DIY Upgrade Supporting Rod Kit For Creality CR-10 CR-10s 3D Printer

Description

Compatibility

To confirm that this part fits your vehicle, please enter your vehicle’s details below.

  • Year:

    Select

    • Make:

      Select

      • Model:

        Select

        • Submodel:

          Select

          • Trim:

            Select

            • Engine:

              Select

              • Clear All
              This part is compatible with 0 vehicle(s).
              Show all compatible vehicles
              This part is compatible with 1 vehicle(s) matching
              This part is not compatible with
              Recent searches

                • Year
                • Make
                • Model
                • Submodel
                • Trim
                • Engine

                  Specifications:
                   
                  Material: Metal
                  Used For: Creality CR-10 CR-10s 3D 3D Printer

                  Note:
                  – It only fit for CRY-10 and CRY-10S, NOT for CR-10 S4 400 and CR-10 S5 500.
                  – The 3D Printer is not included.

                  Package Included:
                   

                  4 x Pull Rod
                  2 x L-shape Pull Rod Connnector
                  4 x Live Bolts M6*35
                  4 x M6 Nut
                  2 x Screws M6*40
                  9 x M5*12
                  5 x M5T Nut
                  1 x Tap
                  1 x 3# Hexagon Wrench
                  1 x 8-10 Wrench
                   











                  Reviews

                  There are no reviews yet.

                  Be the first to review “DIY Upgrade Supporting Rod Kit For Creality CR-10 CR-10s 3D Printer”

                  Your email address will not be published. Required fields are marked *